

กลุ่มยา 1 Gastro-intestinal system**1.1 Antacids and other drugs for dyspepsia**

1. Carminative	mixt.	ก
2. Simethicone	chewable tab, 80mg Drops, 67mg/ml	ก ก
3. Aluminium hydroxide + Magesium hydroxide + Simethicone 60mg	Susp**	

1.2 Antispasmodics and other drugs altering gut motility

1. Domperidone	tab, 10mg(as maleate salt) susp, 1mg/ml, 30ml	ก ก
2. Hyoscine-n-butylbromide	tab, 10mg syr, 1mg/ml, 30ml inj, 20mg/ml, 1ml	ก ก ก
3. Metoclopramide	tab, 10mg inj, 5mg/ml, 2ml	ก ก

1.3 Ulcer-healing drugs and drugs used in vertical bleeding

1. Omeprazole	cap, 20mg	ก
2. Omeprazole	lnj,40mg/vial	ข
3. Misoprostol(Cytotec)	tab, 200mcg**	

1.4 Drugs used in acute diarrhoea

1. ORS	oral pwdr(adult) oral pwdr(ped)	ก ก
2. Loperamide hydrochloride	cap, 2mg	ข

1.5 Drugs used in chronic bowel disorders

1. Sulfasalazine	EC tab,500mg	ค
------------------	--------------	---

1.6 laxatives

1. Magesium sulfate	mixt, 240ml	ก
2. Senna	tab,7.5mg	ก
3. Lactulose	syr, 120ml	ข
4. Sodium chloride 15%	Enema, 10ml** Enema, 100ml**	

1.7 Local preparations for anal and rectal disorders

1. Hydrocortisone+Cinchocaine+ Framycetin So4+Aesculin	rectal supp	ข
---	-------------	---

2. Diosmin + Hesperidine tab ,450+50mg**

1.8 Drugs affecting intestinal secretions

-

กลุ่มยา 2 Cardiovascular system

2.1 Positive inotropic drugs

1. Digoxin tab, 0.25mg ก
inj, 0.25mg/ml, 2ml ก

2.2 Diuretics

1. Furosemide tab, 40mg ก
tab, 500mg ก
inj, 10mg/ml,2ml ก
inj, 250mg/10ml ก
2. Hydrochlorothiazide tab, 25mg ก
3. Mannitol inj,100ml ก
4. Spironolactone tab, 25mg ก
5. Amiloride hydrochloride + Hydrochlorothiazide tab, (5+50 mg) ข

2.3 Anti-arrhythmic drugs

1. Adenosine inj, 6mg/2ml ก
2. Atropine sulfate inj, 0.6mg/ml, 1ml ก
3. Magnesium sulfate inj,50%,2ml ก
4. Amiodarone hydrochloride tab, 200mg ค
inj, 150mg/3ml ค

2.4 Beta-adrenoceptor blocking drugs

1. Atenolol tab, 100mg ก
tab, 50mg ก
2. Metoprolol immediate release tab, 100mg ก
3. Propranolol tab, 10mg ก
tab, 40mg ก
3. Carvedilol tab, 12.50mg ค
tab, 6.25mg ก
4. Bisoprolol tab, 5mg** ก

2.5 Drugs affecting the renin-angiotensin system and some other antihypertensive drugs

2.5.1 Vasodilator antihypertensive drugs

1. Hydralazine hydrochloride tab, 25mg ก
Inj.,20mg/2ml ก

2.5.2 Centrally acting antihypertensive drugs

1. Methylropa	tab,250mg	ก
2.5.3 Alpha – adrenoceptor blocking drugs		
1. Doxazosin mesilate	Immediate release tab,2mg	ค
2.5.4 Angiotensin-converting enzyme inhibitors		
1. Enalapril maleate	tab, 5mg	ก
	tab, 20mg	ก
2. Captopril	tab, 25mg	ก
2.5.5 Angiotensin-II receptor antagonists		
1. Losartan potassium	tab, 50mg	ข
2.6 Nitrates, calcium-channel blockers and other vasodilators		
2.6.1 Nitrates		
1. Isorsorbide dinitrate	tab, 10mg	ก
	sublingual tab, 5mg	ก
2. Isosorbide mononitrate	tab 20mg	ก
2.6.2 Calcium-channel blockers		
1. Amlodipine besilate	tab, 5mg	ก
	Tab, 10mg	
2. Manidipine hydrochloride	tab, 20mg	ข
3. Verapamil hydrochloride	tab, 40mg	ก
	SR tab, 240mg	
4. Nifedipine	inj.,10mg/10ml	ค
5. Nifedipine	tab, SR 20mg	ง
	Soft capsule 10mg**	
2.6.3 Other vasodilators		
-		
2.7 Sympathomimetics		
2.7.1 Inotropic sympathomimetics		
1. Dopamine hydrochloride	inj, 25mg/ml, 10ml	ก
2.7.2 Vasoconstrictor sympathomimetics		
1. Norepinephrine (Noradrenaline)	inj,1mg/1ml,4ml	ก
2.7.3 Drugs used in cardiopulmonary resuscitation		
1. Epinephrine (Adrenaline)	inj, 1mg/ml, 1ml	ก
2.8 Anticoagulants		
1. Warfarin sodium	tab, 2mg	ค
	tab, 3mg	

	tab, 4mg	
	tab, 5mg	
2. Enoxaparin	inj,40mg/0.4ml	ค
	Inj,60mg/0.6ml	ค

2.9 Antiplatelet drugs

1. Aspirin	EC tab, 81mg	ก
	EC tab, 300mg	ก
2. Clopidogrel bisulfate	tab, 75mg	ค
3. Ticagrelor	tab 90mg	ง

2.10 Fibrinolytic drugs

1. Streptokinase	inj,1.5mu	ก
------------------	-----------	---

2.11 Haemostatics

1. Tranxenamic acid	inj.,250mg/5ml	ก
	cap, 250mg	ค

2.12 Lipid – regulating drugs

1. Gemfibrozil	cap, 300mg	ก
2. Simvastatin	tab, 20mg	ก
	tab,40mg	ก
3. Atorvastatin	tab, 40mg	ข
4. Fenofibrate	cap,200mg	ค

กลุ่มยา 3 Respiratory system

3.1 Bronchodilators

3.1.1 Adrenoceptor agonists

1. Salbutamol sulfate	tab, 2mg	ก
	MDI	ก
	Aqueous sol,20ml	ก
	Syrup 2mg/5ml**	
2. Terbutaline sulfate	tab, 2.5mg	ก
	inj, 0.5mg/ml, 1ml	ก

3.1.2 Compound antimuscarinic bronchodilators

1. Ipratropium bromide + Fenoterol hydrobromide	MDI	ก
	sol for nebulizer(2.2forte)	ก
	Aqueous sol,20ml	ก
2.Tiotropium bromide	DPI 18mcg	ค

3.1.3 Theophylline

1. Theophylline	SR tab, 200mg	ก
-----------------	---------------	---

3.2 Corticosteroids

- | | | |
|---------------------------|--------------------|---|
| 1. Budesonide | MDI, 200mcg/puff | ก |
| 2. Salmeterol+Fluticasone | MDI (25mcg+125mcg) | ค |

3.3 Leukotriene receptor antagonists

-

3.4 Antihistamines

- | | | |
|------------------------------------|----------------------------|---|
| 1. Chlorpheniramine maleate | tab, 4mg | ก |
| | syr, 2mg/5ml, 60ml | ก |
| | inj, 10mg/ml, 1ml | ก |
| 2. Hydroxyzine | tab, 10mg | ก |
| 3. Cetirizine Dihydrochloride | tab, 10mg | ก |
| 4. Brompheniramine + Phenylephrine | tab, 4mg + 10mg** | |
| | syr, mg + 10mg/5ml, 60ml** | |

3.5 Pulmonary surfactants

-

3.6 Cough preparations**3.6.1 Cough suppressants**

- | | | |
|-------------------------------------|-----------|---|
| 1. Dextromethorphan
Hydrobromide | tab, 15mg | ก |
|-------------------------------------|-----------|---|

3.6.2 Expectorant and demulcent cough preparations

- | | | |
|-----------------------------------|----------------------|---|
| 1. Ammonium carbonate+Glycerrhiza | mixt. 60ml** | ก |
| 2. Glyceryl guaiacolate | tab, 100mg | ก |
| | syr, 100mg/5ml, 60ml | |
| 3. Acetylcysteine** | powder, 200mg | |

3.7 Systemic nasal decongestants

-

3.8 Other Respiratory Preparation

- | | | |
|----------------------------|--------|---|
| 1. Aromatic Ammonia Spirit | spirit | ก |
|----------------------------|--------|---|

กลุ่มยา 4. Central nervous system**4.1 Hypnotics and anxiolytics**

- | | | |
|--------------|------------------|---|
| 1. Diazepam | tab, 2mg | ก |
| | tab, 5mg | ก |
| | inj, 5mg/ml, 2ml | ก |
| 2. Lorazepam | tab, 0.5mg | ก |
| | tab, 2mg | ก |

3. Clonazepam	tab, 0.5mg	ข
	tab, 2mg	ข
4. Dipotassium clorazepate	cap,5mg	ข
5. Hydroxyzine	tab, 10mg	ข

4.2 Drugs used in psychoses and related disorders

4.2.1 Antipsychotic drugs

1. Chlorpromazine hydrochloride	tab, 25mg	ก
	tab, 100mg	ก
	inj, 25mg/ml, 2ml	ก
2. Fluphenazine decanoate	inj,25mg/ml,1ml(decanoate)	ก
3. Haloperidol	tab, 0.5mg	ก
	tab, 2mg	ก
	tab, 5mg	ก
	inj, 5mg/ml, 1ml	ก
	inj, 50mg/ml,1ml(decanoate)	ก
4. Perphenazine	tab, 4mg	ก
5. Trifluoperazine	tab, 5mg	ก
6. Risperidone	tab, 1 mg	ข
	Tab, 2 mg	ข
7. Thioridazine hydrochloride	tab, 50mg	ข
8. Clozapine	tab, 100mg	ค
	tab, 25mg	ค

4.2.2 Antimanic drugs

1. Carbamazepine	tab, 200mg	ก
2. Lithium carbonate	cap, 300mg	ก
3. Sodium Valproate	EC tab,200mg	ก

4.3 Antidepressant drugs

1. Amitriptyline hydrochloride	film coated tab, 10mg	ก
	Film coated tab, 25mg	ก
2. Fluoxetine hydrochloride	tab, 20mg	ก
3. Imipramine hydrochloride	tab, 25mg	ก
4. Sertraline	tab,50mg	ก
5. Trazodone hydrochloride	tab, 50mg	ค
6. Nortriptyline	tab, 25mg	ก

4.4 Central nervous system stimulants

-

4.5 Drugs used in nausea and vertigo

4.5.1 Drugs used in nausea and vertigo

1. Domperidone	tab, 10mg	ก
	susp, 1mg/ml, 30ml	ก
2. Metoclopramide hydrochloride	tab, 10mg	ก
	inj, 5mg/ml, 2ml	ก

4.5.2 Drugs used in vestibular disorders

1. Dimenhydrinate	tab, 50mg	ก
	inj, 50mg/ml, 1ml	ก

4.6 Analgesics and antipyretics

1. Acetaminophen (Paracetamol)	tab, 325mg	ก
	tab, 500mg	ก
	syr, 120mg/5ml, 60ml	ก
	drops, 100mg/ml	ก
	inj, 2ml**	
2. Aspirin	film coated tab, 300mg	ก
3. Ibuprofen	film coated tab, 200mg	ก
	film coated tab, 400mg	ก
	susp, 100mg/5ml, 60ml	ก

4.7 Analgesics

4.7.1 Opioid analgesics

1. Morphine sulfate	SR tab, 10mg	ค
	IR tab, 10mg	ค
	inj, 10mg/ml, 1ml	ค
2. Pethidine	inj, 50mg/ml, 1ml	ค
3. Tramadol hydrochloride	cap, 50mg	ค
	inj, 50mg/ml, 1ml	ค
4. Codeine+Paracetamol**	tab, 15mg+300mg	

4.7.2 Drugs for neuropathic pain

1. Amitriptyline hydrochloride	film coated tab, 10mg	ก
	film coated tab, 25mg	ก
2. Carbamazepine	tab, 200mg	ก
3. Gabapentine	cap, 100mg	ง

	cap, 300mg	ง
4. Nortriptyline	tab, 25mg	ก

4.7.3 Antimigraine drugs

4.7.3.1 Drugs for acute migraine attack

1. Paracetamol	tab, 500mg	ก
2. Aspirin	film coated tab, 300mg	ก
3. Ibuprofen	tab, 200mg	ก
	Tab, 400mg	ก
4. Ergotamine tartrate + Caffeine	film coated tab, 1mg + 100mg	ค

4.7.3.2 Drugs used in the prophylaxis of migraine

1. Amitriptyline hydrochloride	film coated tab, 10mg	ก
	Film coated tab, 25mg	ก
2. Propranolol hydrochloride	tab, 10mg	ก
	tab, 40mg	ก
3. Cyproheptadine hydrochloride	tab, 4mg	ข
4. Sodium Valpoate	EC tab,200mg	ง
5. Flunarizine hydrochloride**	cap, 5mg	

4.8 Antiepileptics

4.8.1 Drugs used in the control of epilepsy

1. Carbamazepine	tab, 200mg	ก
2. Magnesium Sulfate	Inj,50% ,2ml	ก
3. Phenobarbital	tab, 60mg	ก
4. Phenytoin sodium	cap, 100mg	ก
	inj, 250mg/5ml	
5. Sodium Valproate	EC tab,200mg	ก
	EC tab,500mg	ก
6. Clonazepam	tab, 0.5mg	ข
	tab, 2mg	ข

4.8.2 Drugs used in status epilepticus

1. Diazepam	inj, 5mg/ml, 2ml	ก
2. Phenytoin sodium	inj, 250mg/5ml	ก

4.9 Drugs used in movement disorders

1. Diazepam	tab, 2mg	ก
	tab, 5mg	ก
2. Levodopa + Carbidopa	tab, 250mg + 25mg	ก

ชื่อยา	รูปแบบ	บัญชี
3. Propaolol hydrochloride	tab, 10mg	ก
	tab, 40mg	ก
4. Trihexyphenidyl hydrochloride	tab, 2mg	ก
5. Baclofen	tab,5mg	ข
6. Clonazepam	tab, 0.5mg	ข
	tab, 2mg	ข

4.10 Drugs used in substance dependence

4.10.1 Drugs used in alcohol dependence

-

4.10.2 Drugs used in smoking cessation

1.Nortriptyline	tab, 25mg	ก
-----------------	-----------	---

4.10.3 Drugs used in opioid dependence

-

กลุ่มยา 5 Infections

5.1 Antibacterial drugs

5.1.1 Penicillins

1. . Amoxicillin trihydrate	cap, 250mg	ก
	cap, 500mg	ก
	dry syr, 125mg/5ml, 60ml	ก
	dry syr, 250mg/5ml, 60ml	ก
2. . Ampicillin sodium	sterile pwdr, 1g	ก
	sterile pwdr, 500mg	ก
3. Cloxacillin sodium	sterile pwdr, 1g	ก
4. Dicloxacillin sodium	cap, 250mg	ก
	dry syr, 62.5mg/5ml, 60ml	ก
5. Phenoxymethylpenicillin Potassium (Penicillin V)	tab, 250mg	ก
6. Benzylpenicillin (Penicillin G)	sterile pwdr, 5mu	ก
7. Benzathine benzylpenicillin (Penicillin G benzathine)	sterile pwdr, 1.2mu	ก
8. Amoxicillin trihydrate+potassium Clavulanate	tab, 875+125mg	ค
	syr, 457mg/5ml	
	lnj.,1.2g	
9. Piperacillin/Tazobactam (TAZOCIN)	sterile pwdr, 4.5 g	ง

5.1.2 Cephalosporins , cephamycins , and other beta-lactams

1. Cefazolin sodium	sterile pwdr, 1g	ก
2. Cefotaxime sodium	sterile pwdr, 1g	ค

3. Ceftriaxone sodium	sterile pwdr, 1g	ค
4. Ceftazidime	sterile pwdr, 1g	ค
5. Cefdinir	cap, 100mg **	
6. Meropenam	sterile pwdr, 1g	ง
7. Cefoperazone sodium + Sulbactam sodium	sterile pwdr, 1g	ง

5.1.3 Tetracyclines

1. Doxycycline hydrochloride	cap, 100mg	ก
------------------------------	------------	---

5.1.4 Aminoglycosides

1. Getamicin sulfate	inj, 40mg/ml, 2ml	ก
2. Amikacin sulfate	inj, 250mg/ml, 2ml	ข

5.1.5 Macrolides

1. Erythromycin stearate	dry syr, 125mg/5ml, 60ml	ก
2. Roxithromycin	tab, 150mg	ก
3. Clarithromycin	tab, 500mg	ง

5.1.6 Quinolones

1 Norfloxacin	tab, 400mg	ก
2. Ofloxacin	tab, 200mg	ข
3. Ciprofloxacin hydrochloride	tab, 250mg	ง
	sterile pwdr, 200mg	ง

5.1.7 Some other antibacterials

1. Metronidazole	tab, 200mg	ก
	sterile sol, 500mg/100ml	ก
2. Clindamycin	cap, 300mg	ข
	lnj, 600mg/4ml	
3. Chloramphenicol	sterile pwdr, 1g	ค
4. Vancomycin hydrochloride	sterile pwdr, 500mg	ง
5. Colistimethate sodium	sterile pwdr, 150mg	ง
(Sodium colistinmethanesulphonate)		

5.1.8 Sulphonamides and trimethoprim

1. Sulfamethoxazole + Trimethoprim(Cotrimoxazole)	tab, 400mg + 80mg	ก
	susp, 200mg + 40mg/5ml, 60ml	ก

5.1.9 Antituberculous drugs

1. Ethambutol hydrochloride	film coated tab, 400mg	
ก		
	film coated tab, 500mg	ก

2. Isoniazid	tab, 100mg	ก
3. Pyrazinamide	tab, 500mg	ก
4. Rifampicin	cap, 300mg	ก
	cap, 450mg	ก
7. Amikacin sulfate	inj, 250mg/ml, 2ml	ค
8. Levofloxacin hemihydrate	tab 500mg	ง

5.1.10 Antileprotic drugs

1. Dapsone	tab, 100mg	ก
------------	------------	---

5.2 Antifungal drugs

1. Fluconazole	cap, 200mg	ก
2. Griseofluvin	tab, 500mg	ก
3. Itraconazole	cap, 100mg	ค
4. Amphotericin B	sterile pwdr, 50mg	ค

5.3 Antiviral drugs

5.3.1 Non-antiretroviral

1. Acyclovir	tab, 400mg	ก
2. Oseltamivir	cap, 30,45,75 mg	ค

5.3.2 Antiretroviral

1. Efavirenz	tab, 600mg	ก
2. Lamivudine (3TC)	tab, 150mg,300mg	ก
	Syr	ก
3. Nevirapine	tab, 200mg	ก
	Susp	
4. Tenofovir	tab, 300mg	ก
5. Tenofovir+Emtricitabine	tab (300+200)mg	ก
6. Tenofovir+Emtricitabine+Efavirenz (TDF+FTC+EFV)	tab (300+200+600)mg	ก
7. Tenofovir+Lamivudine+Dolutegravir (TDF+3TC+DTG)	tab (300+300+50)mg	ก
8. . Zidovudine (AZT)	cap, 100mg	ก
	cap,300mg	
	Syr	
10. Zidovudine + Lamivudine(AZT+3TC)	tab, 300 + 150mg	ก
11. Zidovudine+ Lamivudine+ Nevirapine(AZT+3TC+NVP)	tab(250+150+200 mg)	ก
12. Rilpivirine(RPV)	tab 50mg	ข
13. Atazanavir	cap,300mg	ค
14.Dolutegravir(DTG)	tab 50mg	ค

15. Lopinavir + Ritonavir	tab,200mg+50mg	ค
16. Ritonavir	tab,100mg	ค
17. Abacavir(ABC)	tab,300mg	ค
18. Abacavir + Lamivudine (ABC +3TC)	tab (600 + 300 mg)	ค

5.3.3 Viral hepatitis

1. Lamivudine(3TC)	tab, 150mg	ง
2. Tenofovir	tab, 300mg	ง

5.3.4 ยาด้านไวรัสสำหรับ CO-VID19

1. Favipiravir	tab,200mg	
2. Molnupiravir	cap,200mg	
3. Remdesivir	inj,100mg/vial	

5.4 Antiprotozoal drugs

5.4.1 Antimalarials

1. Chloroquine phosphate	tab, 250mg	ก
2. Primaquine phosphate	tab, 15mg	ก
3. Quinine	tab, 300mg inj, 300mg/ml, 2ml	ก ก

5.4.2 Other antiprotozoal drugs

1. Metronidazole	tab, 200mg sterile sol, 500mg/100ml	ก ก
2. Pyrimethamine	tab, 25mg	ก
3. Sulfadiazine	tab,500mg	ก

5.5 Anthelmintics

1. Albendazole	tab, 200mg susp, 200mg/5ml, 10ml	ก ก
2. Diethylcarbamazine citrate	tab,300mg	ก
3. Praziquantel	tab, 600mg	ก

5.6 Antiseptics

1. Chlorhexidine gluconate	Sol, 4%	ก
2. Ethyl alcohol	sol	ก
3. Gentian violet	sol(paint)	ก
4. Hydrogen peroxide	sol	ก
5. Potassium permanganate	powder	ก

6. Povidone-iodine	sol, 10%paint	ก
	sol, 7.5%scrub	ก

กลุ่มยา 6 Endocrine system

6.1 Drugs used in diabetes

6.1.1 Insulins

1. Biphasic isophane insulin (Mixtard 30:70: Soluble insulin + isophane insulin)	sterile susp	ก
2. isophane insulin(NPH; isophane protamine insulin)	sterile susp	ก
3. Soluble insulin(Neutral insulin; Insulin injection)	sterile sol	ก

6.1.2 Oral antidiabetic drugs

1. Glipizide	tab, 5mg	ก
2. Metformin	tab, 500mg	ก
3. Pioglitazone	tab, 30mg	ข

6.1.3 Treatment of hypoglycemia

-

6.2 Thyroid ad antithyroid drugs

6.2.1 Thyroid hormones

1. Levothyroxine sodium	tab, 100mcg	ก
-------------------------	-------------	---

6.2.2 Antithyroid drugs

1. Propylthiouracil	tab, 50mg	ก
2. Methimazole(Thiamazole)	tab,5mg	ก

6.3 Corticosteroids

1. Dexamethosone	tab,4mg	ก
	inj, 4mg/ml, 1ml	ก
2. Hydrocortisone	inj, 100mg/ml	ก
3. Prednisolone	tab, 5mg	ก
4. Triamciolone acetone	inj, 10mg/ml, 1ml	ค

6.4 Sex hormones

6.4.1 Female sex hormones

1. Conjugated estrogens	tab, 0.625mg	ก
2. Norethisterone	tab, 5mg	ก

6.4.2 Male sex hormones and antagonists

-

6.5 Hypothalamic and pituitary hormones

6.5.1 Hypothalamic and anterior pituitary hormones

-

6.5.2 Posterior pituitary hormones and antagonists

-

6.6 Drugs affecting bone metabolism

-

6.7 Other endocrine drugs

6.7.1 Bromocriptine and other dopamiergic drugs

-

6.7.2 Drugs affecting gonadotrophins

-

6.7.3 Drugs used in endogenous glucocorticoid and androgen

overproduction

1. Ketoconazole	tab 200mg	ง
-----------------	-----------	---

กลุ่มยา 7. Obstetrics, gynaecology, and urinary-tract disorders

7.1 Drugs used in obstetrics

7.1.1 Prostagladins, Prostagladins antagonist and oxytocics

1. Methylergometrine maleate	inj, 0.2mg/ml, 1ml	ก
2. Oxytocin	inj, 10iu/ml, 1ml	ก

7.1.2 Myometrial relaxants

1. Terbutaline sulfate	tab, 2.5mg	ก
	inj, 0.5mg/ml, 1ml	ก

7.2 Treatment of vaginal and vulval conditions

1. Clotrimazole	vaginal tab, 100mg	ก
2. Nystatin	vaginal tab	ก

7.3 Contraceptives

1. Etonogestrel	implant 1 rod(68mg/rod)	ก
2. Ethinylestradiol + Levonorgestrel	tab 30mcg + 150mcg	ก
3. Levonorgestrel	tab, 0.75mg	ก
4. Medroxyprogesterone acetate	inj, 50mg/ml, 3ml	ก
5. Lynestrenol	tab, 0.5mg	ข

7.4 Drugs for genito-urinary disorders

7.4.1 Drugs for benign prostatic hyperplasia

1. Doxazosin	immediate release tab,2mg	ค
2. Finasteride	tab, 5mg	ง

7.4.2 Drugs for urinary frequency, enuresis, and incontinence

-

7.4.3 Drugs used in alkalinisation of urine

-

กลุ่มยา 8 Malignant disease and immunosuppression

8.1 Cytotoxic drugs

8.1.1 Alkylating drugs

-

8.1.2 Cytotoxic antibiotics

-

8.1.3 Antimetabolites

1. Methotrexate tab, 2.5mg ค

8.1.4 Vinca alkaloids and etoposide

-

8.1.5 Other antineoplastic drugs

-

8.2 Drugs affecting the immune response

1. Dexamethosone tab,4mg inj, ก

inj, 4mg/ml, 1ml ก

2. Prednisolone tab, 5mg ก

3. Azathiopine tab,50mg ค

8.3 Sex hormones and hormone antagonists in malignant disease

8.3.1 Progestogens, anti-estrogens and enzyme inhibitors

-

8.3.2 Gonadorelin Prostate Cancer

1.Ketocanazole tab 200mg ง

กลุ่มยา 9 Nutrition and blood

9.1 Whole blood, blood products and drugs used in some blood disorders

9.1.1 Whole blood and blood products

-

9.1.2 Drugs used in hypo plastic, hemolytic and renal anemias

1. Folic acid tab, 5mg ก

2. Deferiprone tab, 500mg ค

9.1.3 Drugs used in bone marrow transplantation

-

9.2 Fluids and electrolytes

1. Potassium chloride	inj, 20mEq, 10ml elixir, 500mg/5ml tab, 500mg	ก
2. Glucose 50%	inj, 50ml	ก
3. 5% Dextrose in 1/5 sodium chloride	inj, 500ml	ก
4. 5% Dextrose in 1/3 sodium chloride	inj, 500ml	ก
5. 5% Dextrose in 1/2 sodium chloride	inj, 500ml inj, 1000ml	ก
6. 5% Dextrose in sodium chloride	inj, 500ml inj, 1000ml	ก
7. 5% Dextrose in water	inj, 100ml inj, 500ml inj, 1000ml	ก
8. 10% Dextrose in 1/2 sodium chloride	inj, 1000ml	ก
9. Sodium bicarbonate	tab, 300mg inj, 7.5%, 50ml	ก ก
10. Water for injection	inj, 10ml inj, 100ml	ก
11. 0.9% Sodium chloride	inj, 100ml inj, 1000ml for irrigate, 1000ml	ก
12. 3% Sodium chloride	inj, 500ml	ก
13. Sodium chloride	cap, 300 mg	ก
14. Ringer acetate solution	inj, 1000ml	ก
15. Dextran 40	inj, 500ml	ก
16. Calcium polystyrene sulfonate	oral powder	ช

9.3 Vitamines

1. Folic acid	tab, 5mg	ก
2. Vitamin B1 100mg	tab	ก
3. Vitamin B complex	tab**	ก
4. Vitamin B complex	inj, 1ml**	ช
5. Vitamin C	tab, 100mg	ก
6. Vitamin D2 (Ergocalciferol)	cap, 20000u	ก
7. Vitamin K1 (phytomenadione)	inj, 1mg/0.5ml inj, 10mg/ml	ก ก
8. Meclobalamine (B12)	tab, 500mcg**	ก
9. Multivitamins	tab**	ก

10. Vitamin B6 (Pyridoxine hydrochloride)	tab, 50mg	ก
	syr, 60ml**	ก
10. Alfacalcidol(1-alpha-hydroxyvitamin D3)	cap, 0.25mcg	ง

9.4 Intravenous nutrition

-

9.5 Minerals

1. Calcium carbonate	tab, 1.5g	ก
2. Calcium gluconate	inj, 100mg/ml, 10ml	ก
3. Magnesium hydroxide	susp, 240ml	ก
4. Magnesium sulfate	inj, 10%, 10ml	ก
	inj, 50%, 2ml	ก
5. Ferrous fumarate	tab, 200mg	ข
	Drops	ข

9.6 Vitamins and mineral for pregnancy and lacting mothers

1. Ferrous fumarate	tab, 200mg	ก
2. Folic acid	tab, 5mg	ก
3. Ferrous+Folic+Potassium Iodine (Triferdine)	tab(60mg+400mcg+150mcg as iodine)	ก

9.7 Metabolic disorder

-

กลุ่มยา 10 Musculoskeletal and joint diseases

10.1 Drugs used in rheumatic diseases and gout

10.1.1 Non-steroidal anti-inflammatory drugs

1. Aspirin	EC tab, 300mg	ก
2. Diclofenac sodium	EC tab, 25mg	ก
3. Ibuprofen	film coated tab, 200mg	ก
	film coated tab, 400mg	ก
4. Piroxicam	cap, 10mg	ข

10.1.2 Disease-modifying antirheumatic drugs(DMARDs)

1. Chloroquine phosphate	tab, 250mg	ข
2. Hydroxychloroquine sulfate	tab, 200mg	ข
3. Azathiopine	tab, 50mg	ค
4. Methotrexate	tab, 2.5mg	ค
5. Sulfasalazine	EC tab, 500mg	ค

10.1.3 Drugs for treatment of gout and hyperuricaemia

- | | | |
|----------------|------------|---|
| 1. Colichine | tab, 0.6mg | ก |
| 2. Allopurinol | tab, 100mg | ก |

10.2 Drugs used in neuromuscular disorders

10.2.1 Drugs which enhance neuromuscular transmission

-

10.2.2 Skeletal muscle relaxants

- | | | |
|---------------------------------|----------|---|
| 1. Diazepam | tab, 2mg | ก |
| | tab, 5mg | ก |
| | inj | ก |
| 2. Baclofen | tab 10mg | ข |
| 3.Orphenadrine + paracetamol ** | tab | |

10.3 Drug for relief of soft-tissue inflammation

10.3.1 Rubifacients

- | | | |
|-------------------------------------|-------|---|
| 1. Methyl salicylate cream compound | cream | ก |
|-------------------------------------|-------|---|

กลุ่มยา 11 Eye

11.1 Anti-infective eye preparations

11.1.1 Antibacterials and eye wash solution

- | | | |
|----------------------|-----------------------|---|
| 1. Chloramphenicol | eye drop, 0.5%, 10ml | ก |
| 2. Chlortetracycline | eye ointment, 3.5g ** | ก |

11.1.2 Antibacterials with corticosteroids

- | | | |
|---|----------|---|
| 1. Dexamethasone sodium phosphate
+ Neomycin sulfate | eye drop | ค |
|---|----------|---|

11.1.3 Antifungals

-

11.1.4 Antiviral

-

11.2 Corticosteroids and other anti-inflammatory preparations

- | | | |
|--|----------|---|
| 1. Atazoline hydrochloride +
Tetrahydrozoline hydrochloride | eye drop | ก |
|--|----------|---|

11.3 Mydriatics and cyclopegics

-

11.4 Drugs for treatment of glaucoma

-

11.5 Local anaesthetics

1. Tetracaine hydrochloride	eye drop	ก
-----------------------------	----------	---

11.6 Tear deficiency, ocular lubricants and astringents

1. Hydromellose	eye drop	ก
-----------------	----------	---

11.7 Ocular diagnostic and peri-operative preparations

-

กลุ่มยา 12 Ear, nose, and oropharynx

12.1 Drugs acting on the ear

12.1.1 Otitis externa & Otitis media

1. Chloramphenicol	ear drop	ก
--------------------	----------	---

12.1.2 Drug used in otomyeosis

1. Gentian violet	sol	ก
-------------------	-----	---

12.1.3 Other drugs acting on the ear

-

12.2 Drugs acting on the nose

12.2.1 Drugs used in nasal allergy

1. Budesonide	nasal spray	ข
---------------	-------------	---

2. Fluticasone furoate	nasal spray	ง
------------------------	-------------	---

12.2.2 Topical nasal decongestants

1. Sodium chloride 0.9%	sterile sol for irrigate,5ml,1000ml	ก
-------------------------	-------------------------------------	---

12.3 Drugs acting on the oropharynx

12.3.1 Drug used in treatment of oral ulcer

1. Triamcinolone	oral paste	ก
------------------	------------	---

12.3.2 Oropharyngeal antifungal drugs

1. Clotrimazole	lozenge	ก
-----------------	---------	---

12.3.3 Antiseptics for root canal treatment

-

12.3.4 Drug used in prevention and treatment of dental plaque

and caries

1. Chlorhexidine mouth wash	mouth wash solution0.12%	ก
-----------------------------	--------------------------	---

12.3.5 Other dental preparations

1. Special mouth wash	mouth wash solution	ก
-----------------------	---------------------	---

กลุ่มยา 13 Skin

13.1 Anti-infective skin preparations

13.1.1 Antibacterial preparations

1. Sulfadiazine silver	cream,1%(500g)	ก
------------------------	----------------	---

2. Mupirocin	ointment,2%	ข
--------------	-------------	---

13.1.2 Antifungal preparations

1. Bezoic acid + salicylic acid (Whitfield ointment)	oint	ก
2. Clotrimazole	cream	ก

13.1.3 Parasiticial preparations

1. Benzyl benzoate	emulsion,25%	ก
--------------------	--------------	---

13.1.4 Antiviral preparations

1. Acyclovir**	cream	ก
----------------	-------	---

13.2 Emollient and barrier preparations

1. Olive oil	oil	ก
2. Zinc oxide	cream, 7.5%	ก

13.3 Topical antipruritics

1. Calamine	lotion	ก
-------------	--------	---

13.4 Topical cortocosteroids

1. Betamethasone valerate	cream	ก
2. Triamcinolone acetonide	cream, 0.02%	ก
	cream, 01.%	ก
3. Clobetasol propionate	cream	ก

13.5 Other preparations for psoriasis (excluding topical cortocosteroids)

1. Coal tar	cream 5%(hosp)	ก
2. Methotrexate	tab,2.5mg	ข

13.6 Preparations for warts and calluses

1. Podophyllin	paint	ก
2. Salicylic acid	sol	ก

กลุ่มยา 14 Immunological products and vaccines

1. Diphtheria-Tetanus vaccine	inj	ก
2. Rabie vaccine	inj	ก
3. Tetanus antitoxin	inj	ก

กลุ่มยา 15 Anaesthesia

15.1 General anaesthesia

15.1.1 Intravenous anaesthesia

-

15.1.2 Inhalational anaesthesia

-

15.1.3 Muscle relaxants(Neuromuscular blocking drugs)

-

15.1.4 Sedative and analgesic peri-operative drugs

1. Diazepam	tab, 2mg	ก
	tab, 5mg	ก
	inj	ก
2. Morphine sulfate	inj, 10mg/ml, 1ml	ค
3. Pethidine hydrochloride	inj, 50mg/ml, 1ml	ค
4. Fentanyl citrate	inj 50mcg/ml[2ml]	ค

15.1.5 Anticholinesterases and antimuscarinic drugs used in anaesthesia

1. Atropine sulfate	inj	ก
---------------------	-----	---

15.2 Local anaesthesia

1. Lidocaine hydrochloride	viscous sol	ก
	inj, 2%	ก

กลุ่มยา 16 Antidotes

16.1 Snakebite poisoning

-

16.2 Mushroom and microbial poisoning

1. Acetylcysteine(N-acetylcysteine)	inj,300mg/amp	ก
-------------------------------------	---------------	---

16.3 Pesticide & herbicide poisoning

1. Atropine sulfate	inj	ก
2. Pralidoxime chloride (2-PAM)	sterile pwdr	ก

16.4 Corrosive poisoning

1. Calcium gluconate	inj,100 mg/ml [10 ml]	ก
----------------------	-----------------------	---

16.5 Methanol poisoning

-

16.6 Heavy metal poisoning

-

16.7 Cyanide and Hydrogen sulfide poisoning

-

16.8 Methemoglobinemia

-

16.9 Drug poisoning

ชื่อยา	รูปแบบ	บัญชี
1. Acetylcysteine(N-acetylcysteine)	inj	ก
2. Calcium gluconate	inj	ก
3. Naloxone hydrochloride	inj	ก
4. Sodium bicarbonate	inj	ก
5. Vitamine K1	inj,1mg/0.5ml	ก
	Inj.10mg/1ml	ก
6. Cyproheptadine HCl	tab,4mg	ข

16.10 Drug used for absorption inhibition and elimination of toxin

1. Charcoal, activated	pwdr	ก
2. Sodium bicarbonate	inj	ก

กลุ่มยา 17 Contrast media & Radiopharmaceuticals

-

หมายเหตุ

** = ยานอกบัญชียาหลัก

บัญชียาสมุนไพร	
ยาจากสมุนไพร	
1.	ฟ้าทะลายโจรแคปซูล
2.	ขมิ้นชันแคปซูล
3.	ครีมบัวบก
4.	เสลดพังพอนกลีเซอลีน
5.	ยาอมมะแว้ง
6.	เพชรสังฆาตแคปซูล
7.	เถาวัลย์เปรียงแคปซูล
8.	เจลว่านหางจระเข้
9.	ยาน้ำแก้ไอผสมมะขามป้อม
10.	ลูกประคบ
11.	ยาขงหญ้าดอกขาว
ยาสมุนไพรเข้ากัญชา	
1.	ตำรับยาสุขไสยาศน์(ผง)
2.	ตำรับยาสุขไสยาศน์(แคปซูล)
3.	ตำรับยาทัพยาธิคุณ(ผง)
4.	ตำรับยาทำลายพระสุเมรุ(แคปซูล)
5.	ตำรับยาแก้สัณฑาทกล่อนแห้ง(แคปซูล)
6.	ตำรับยาไฟอาวุธ(ผง)
7.	ตำรับยาแก้ลมแก้เส้น(แคปซูล)
8.	น้ำมันกัญชา ตำรับหมอเดชา
ยาสมุนไพร อื่นๆ	
1.	ยาหอมนวโกฐ(ผง)
2.	ยาห้าราก(แคปซูล)
3.	ยาตรีผลา(แคปซูล)
4.	ยาธาตุบรรจบ(ผง)
5.	ยาปราบชมพูทวีป(แคปซูล)
6.	ยาสหัสธารา(แคปซูล)

A	รายการยาทั้งหมด	368	รายการ
	รายการยาในบัญชียาหลักแห่งชาติ	345	รายการ (93.75 %)
	รายการยานอกบัญชียาหลักแห่งชาติ	23	รายการ (6.25 %)
B	รายการยาจากสมุนไพร	25	รายการ

เป้าหมาย ED:NED 90:10

รายการยา NED 23 รายการ

1. Antacid gel
2. Misoprostol tab
3. Sodium chloride 15% Enema
4. Bisoprolol tab 5mg
5. Nifedipine 10mg soft capsule
6. Brompheniramine+Phenylephrine tab
7. Brompheniramine+Phenylephrine Syr
8. Acetylcysteine powder
9. Paracetamol inj
10. Codeinr+Paracetamol tab
11. Flunarizine cap
12. Orphenadrine + Paracetamol tab
13. Acyclovir cream
14. Vitamin Bcomplex tab
15. Vitamin Bcomplex inj
16. Multivitamin tab
17. Multivitamin syr
18. Diosmin+Hesperidine tab
19. Chlortetracycline eyeointment
20. Mecobalamine(vit b12) 500mcg
21. Ammonium carbonate+Glycerrhiza mixt.
22. Cefdinir 100 mg capsule
23. Salbutamol sulfat syrup